
Parts Breakdown 3606

Page 1 of 2 2/13



Parts Breakdown 3606

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 154380-7 REAR COVER, 3606  1
 2 652154-5 CAP, 3606  1
 3 651433-8 SWITCH, 9523NB  1

 651403-7  SWITCH, 9523NB

 5 159816-1 MOTOR HOUSING, 3606  1
 159037-5  MOTOR HOUSING, 3606-T1

 6 154382-3 RING, 3606  1
 7 594061-5 FIELD ASSEMBLY, 3606  1
 8 414315-3 BAFFLE PLATE, 3606  1
 9 253192-6 F. WASHER 14, LXSF01  1
 10 211033-2 B. BEARING 608LB, 5007F  1
 11 681625-5 INS. WASHER, 5007F  1
 12 518643-9 ARMATURE ASS'Y, 3606  1

 516001-3  ARMATURE, 3606

 13 241627-9 FAN, 3608B  1
 14 211236-8 BALL BEARING 6002DDW, LS1016L  1
 15 263014-2 RUBBER PIN 4, 9217SPC  1
 16 251353-2 P.H. SCREW M5X60, 3606  2
 17 263002-9 RUBBER PIN 4, 5007MG  1
 18 643605-9 BRUSH HOLDER, HP2010N  2
 19 CB107 CARBON BRUSH SET, 194977-0  1

 194977-0  CARBON BRUSH SET, 194977-0

 181437-1  CARBON BRUSH 107, HP2010N

 20 856399-9 NAME PLATE, 3606  1
 21 687063-9 STRAIN RELIEF, 4323K  1
 22 265995-6 TAPPING SCREW 4X18, BO4556K  2

 911133-5  P.H. SCREW M4X18, N9501B

 23 682502-4 CORD GUARD 8-85, HP2010N  1
 24 664064-4 CORD (2X18X8 SJ), BO4556  1
 25 263002-9 RUBBER PIN 4, 5007MG  2
 26 266053-1 P.T. SCREW 4X35, 4304  4

 911163-6  P.H. SCREW M4X35, 4014NV

 27 316107-5 MOTOR BRACKET, 3606  1
 28 911136-9 P.H. SCREW M4X20, PJ7000  4
 29 931302-2 HEX NUT M6, HR2400  1
 30 414317-9 BASE, 3606  1
 31 411473-6 BASE PLATE, 3608B  1
 32 911207-2 P.H. SCREW M5X10, 5402A  4
 33 911206-4 P.H. SCREW M5X10, 1806B  2
 34 911323-0 P.H. SCREW M6X16, LS1211  2
 35 414319-5 KNOB, 3606  2
 36 251870-2 KNOB M6X50, 3608B  1
 37 941151-9 F. WASHER 6, 5007NB  1
 38 763606-2 COLLET NUT, 3707FC  1
 39 763608-8 1/4 COLLET, 3700B  1
 40 231464-9 COMP. SPRING 5, 3606  1
 41 256190-9 PIN 5, 3606  1
 42 961017-7 STOP RING E-3, HR2475  1

819063-3 MAKITA LABEL, DA3010F  1
781008-0 WRENCH 17, 9217SPC  1
810146-2 CAUTION LABEL, 6906  1

Page 2 of 2 2/13


